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HL300 SERIES LEGACY MIXER REPLACEMENT PARTS

ILLUS.
PL-58432

15
16
17
18

19
20
21
22

*rxD 3
Frkx A

FrrrROL

26

27

28

PART NO.

00-042648
00-916759
SC-128-69
SC-128-69
00-874338
NS-038-13
00-916760
00-916594
00-916613
00-917302
SC-128-40
00-917313
00-916766
00-937066
00-937069
00-916566-00001
WS-031-55
00-874809
00-938685
00-916593
00-916958-00002
00-916592
SC-128-39
00-937061
00-917212

00-917213

00-937135

00-937136

SD-039-23

CONTROL PANEL

NAME OF PART AMT.
Insert - Threaded (ML-134358).......cccuiiiiieiiieiie ettt ettt ettt e s esaeeenbaeeaeaannes 3
LatCh (ML=134358).....cctiiiieieeeeeeei ettt b bbbttt n 1
Mach. Screw 10-24 x 3/8 Tx. Button Hd. (ML-134358)..........coiuiiiiiiiiiiiiie e 3
Mach. Screw 10-24 x 3/8 Tx. Button Hd. (ML-134358)..........coiuiiiiiiiiiiiieeiiee e 3

Fastener - Self-Retaining.........coouiiiiiii e 4
Lock Nut 10-24 HexX (ML-134358)......c..uiiiiiiiiiiiie ettt e e e 3
Cover - SeCUrity (ML=134358).......ccoiiiiiiiiiii ittt e e 1
Potentiometer Assy. (Units Starting S/N 311398262)...........ccccceiiiiiiiiiiiiieiie e 1

Seal - Control Panel
PanEl = CONLIOL... ...ttt e e e e e e et e e e e e e e e e e et e e e e e e e e e eeaanaeaeeaaees

Mach. Screw 8-32 x 2-1/4 Phil. Oval Hd. (SST)....cccueiririeieiieieieieeeesiee e 2
Spacer (Units Built With S/N from 311398262 t0 311422837).....cccueeiiiiiiiieaieeiiee e 1
Overlay - Recipe (4-Position Speed Selector) (Units Before S/N 311422837)...........ccovvuveeeenn. 1

Overlay - Standard (6-Postition Speed Selector) (Units Starting S/N 311422837)
Overlay - Recipe (6-Positition Speed Selector) (Units Starting S/N 311422837)...........cccveeeen.
HAMMESS = SWILCN.....o.eiiiiec e

WaAShEr (RUDDET)......ceiieiiieeie ettt et e e et e et e e st e e e e ta e e e ensseeeenaee e e e e e eannnnes 1
KNOD (PIASTIC). ...ttt ettt ettt ettt e e e eanne 1
Knob (Metalic)(Starting S/N: 311628503 )........ccueerueeeieieeiieieeie e see e see e e e eneeeanneee e 1
Switch - Sealed Dome (STart)........cceiiiiiiii e 1
GUANT = SWILCR. ...ttt e e 1
Switch - Sealed Dome (Stop)

Mach. Screw 8-32 x 1-1/2 Phil. Oval Hd. (SST).....ccouiiiiiiiieiie ittt 2
Switch - Speed Selector Assy. (6-Position) (Units Starting S/N 311422837)........cccccceeviiiieeennn. 1
PCB Assy. (Standard Timer With Off-Board Potentiometer And 4-Position Speed

Selector) (Units Built With S/N from 311398262 t0 311422837)......c.ccevieriiiierieieereeeee e 1
PCB Assy. (Recipe Timer With Off-Board Potentiometer And 4-Position Speed

Selector) (Units Built With Serial Numbers from 311398262 to 311422837)........cccuvveiiivneeenn. 1
PCB Assy. (Standard) (6-Position Speed Selector) (Units Starting S/N 311422837)
................................................................................................................................................... 1
PCB Assy. (Recipe Timer) (6-Position Speed Selector) (Units Starting S/N

BUAA2283B7 ). ettt n s 1
Self-Tapping Screw 6-32 x 1/4 Hex. Hex Washer Hd., Type RL........ccccocvriiiniiniiniciiieeeeee 5

* (Order panel control upgrade 00-913103-00003 when replacing panel with
standard timer, and 4-position speed selector. Order panel control upgrade
00-913103-00007 when replacing panel with variable speed selector, and on-
board on/off swithes.)

** (Order panel control upgrade 00-913103-00003 when replacing standard timer
overlay with 4-position speed selector switch.)
*** (Order panel control upgrade 00-913103-00003 when replacing 4-position
speed selector switch with standard timer.)

**** (Order Items 8, 12, 18 & 24 when replacing standard timer with on-board

potentiometer.)

***** (Order PCB Assembly 00-913102-00103 when replacing recipe timer with on-

board potentiometer.)
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HL300 SERIES LEGACY MIXER REPLACEMENT PARTS

10-11

__________________________________

25 FE-026-34 Strain Relief - Electrical
26 00-916649 Harness - Main Wiring

27 00-971161 Clamp - Heavy Duty Cable
00-874833-00001 Cord & Plug Assy.

29 00-874833-00002 Cord & Plug Assy.

%ﬁ \ PARTS NOT ILLUSTRATED
/@\ N o e e e o e o o = = e = e e = -

N
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ELECTRICAL COMPONENTS

L
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HL300 SERIES LEGACY MIXER REPLACEMENT PARTS

ILLUS.
PL-58465

PART NO.

00-916761
00-916762
00-916763
00-916764
WS-023-48
NS-038-04
00-916871
NS-038-04
SC-018-34
SC-053-46
SC-128-74
SC-018-33
00-916772-00001
00-916772-00002
WL-003-12
SC-018-34
00-065890-00090
NS-009-12
NS-038-04
00-916269
NS-009-12
00-087714-042-5
WS-023-48
NS-009-12
FE-026-34
00-916649
00-971161
00-874833-00001
00-874833-00002

ELECTRICAL COMPONENTS
NAME OF PART AMT.
Controller (100/120 V., 50/80 HzZ., 1 PH.)...ciiiiiiieieieeeer et 1
Controller (200/230 V., 50/60 Hz., 1 Ph.)..cccuuiiiiiiiieiieee e 1
Controller (200/230 V., 50/60 HzZ., 3 Ph.) . it e e e seeee e saenneenaeneees 1

Controller (380/480 V., 50/60 Hz., 3 Ph.) e eeiii ettt e e 1
VVASKIET ...ttt ettt h e et b et ettt e es 4
LOCK NUE 1/4-20 FIANGE.......ciiiiiiiieiii ettt ettt e e e e 4
Plate - Controller MOUNTING. ........c.uiiiiii ettt e e e 1
Lock Nut 1/4-20 Flange

Mach. Screw 8-32 x 1/2 Phil. Pan Hd..........cocoiiiiii e 4
Mach. Screw 1/4-20 x 3/4 Slotted Truss Hd. (SST).....cciiuiiiiiiiiiiie et 7
Mach. Screw 1/4-20 x 5/8 Tx. Button Hd. (SST) (ML-134358).......ccccceiiuimniriiieiieeieesiieee e 7

Mach. Screw 8-32 x 5/16 Phil. Pan Hd..........c..oooiiiioiie et 1
Cover - Back & Studs (100/120 V. & 200/230 V., 1 Ph.)c..eiiiiiiiiiiie e 1
Cover - Back & Studs (200/230 V. & 380/480 V., 3 Ph.)c...coiiiiiiiiiiieeie e 1
LOCKWAShEr #8 HEIICAL. ...t e e a e e e e 1
Mach. Screw 8-32 X 1/2 Phil. Pan Hd...........oooiiiieeeeeeeeee e 5

TermMiINAl (2-TaD)...c ettt ettt 1
INUE 832 HEX. -ttt ettt ettt et e e bt et eae e st e et e eneenneeanneeann 1
LOCK NUE 1/4-20 FIANGE.......coiiiiiiiiee ettt ettt e e e 1
BIOCK = T@IMINAL........oiiiiiiii ettt sttt e e e e 1
Nut 8-32 Hex

Relay (2-Pol€, 30 AMIP. ). ... ittt ettt ettt e et e bt e e tee b e e e sb e e bt e e bt e anbeeenbeentaeeeeeannee 1
WWASKNIET ... e e s
Nut 8-32 HeX.........ccc..

Strain Relief - Electrical

Harness - Main Wiring..........

Clamp - Heavy DUty Cable...........ooiuiiiiiiiiiiii et 1
Cord & PIUG ASSY. (120 V.). ettt sttt et e e 1
Cord & PIUG ASSY. (220 V.)..euteeiiieeiee ettt ettt 1

F-43136 Rev. G (July 2024)
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00-916353 Kit-Foot Pad 1
00-873238 Kit-Corrosion Protection 1
00-917426 Kit-Deck Plate Mounting

1

PARTS NOT ILLUSTRATED

______________________________

PL-58435 |

BASE AND PEDESTAL
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HL300 SERIES LEGACY MIXER REPLACEMENT PARTS

BASE AND PEDESTAL

ILLUS. PART NO. NAME OF PART AMT.
PL-58435
1 SC-089-01 Cap Screw 1/4-20 x 1/2 Hex SOCKet Hd.........oooiiiiiiiiee e 2
2 00-916452 Strap - Front Cover MOUNTING. .......cc.iiiiiaii ettt bee e eeaeens 1
3 SC-089-19 Cap Screw 5/16-18 x 1-3/8 Hex Socket Hd...........ccooiiiiiiiiie e 2
4 00-874512-00003 Sl - TOP COVEN.....cciuueieeiiiieeeette e e e ettt e e ettt e e e et e e e e stae e e e sateeeeassaeeeaassaeaeasasaeeansseaesassasenssnssnsnnnnnes 1
5 00-913102-00240  Kit - TOP COVEE & SCIEWS.......eeeeiiiieeeiiiieeeittteeeitteeesstaeeeasaseeesassreeaasseaeasssseesssseeesasseeessssssnssnnnnes
6 SC-024-03 Mach. Screw 1/4-20 x 7/8 Slotted Fil. Hd. (SST) (SST)..........
7 SC-121-73 Mach. Screw 1/4-20 x 1 Tx. Button Hd. (SST) (ML-134358)..
8 00-916454 Strap - Rear Cover Mounting.........coocueeviiiniiniiiieinie e
9 00-916535-00001  S@aI - TOP COVET .....eeiutiiitieitie ettt ettt ettt sttt ettt sb et et e et e bt e et e e bt e et e e st e e eab e e naneesteeeeeeaenne
10 FE-021-13 BUSHING (NYION) 1/2 1D ..ottt ettt sb ettt ene e e e neeeanne 1
11 SC-089-01 Cap Screw 1/4-20 x 1/2 Hex Socket Hd...
12 WS-003-19 LT =Y USSR PRUT RSP
13 SD-019-23 Self-Tapping Screw 10-16 x 3/8 Phil. Pan Hd., Type B..........ooiiiiiiiiiiiee e 1
14 00-078752-00009  Clamp = CaAbIE.......cccueiiiiieiiie ettt ettt ettt e e et e e st e e e e bt e eabeeaateeanbeesabeantneeaeeannne 1
15 00-937123 2] = To = PP PUPPPRTN 1
16 FE-021-13 BUShING (NYION) 172 LD ...t ettt sttt st en e e e e e ennnee 1
17 SC-118-09 Cap Screw 3/8-16 X 1-1/4 HEX Hd.......oooeiiiieeee ettt et e e annnaees 6
18 WL-004-06 LOCKWASHET 3/8 HEIICAL. ..ottt e e 6
19 00-916815 Plate = WIr€ ROULING. ....ccueieeeiiiiee e eiiee ettt e et e e e st e e e s naae e e snneeaesnnnaeeeennneenaeeaaaeens 1
20 00-271340 Bar - REINFOTCING. ...ttt ettt ettt et ettt eeeeeanee 6
21 00-916467 a0 TR = o L N X SR 1
22 WS-008-47 LT =Y USSP P PR 1
23 00-916442 Block - BOWI Lift BEAMNG......cc.eiiiiieiiii ettt ettt ee e e st ene e e e e ennes 1
24 NS-013-02 Nut 1/4-20 Hex
25 WS-020-01 LT Lo (S 1S I T USSR PPUTPP
26 00-271343 Grommet - HANAIE..........oiiiiiie ettt ettt et e e eeaee et eeeeann 1
27 RP-002-25 ROIIPIN /8 Dia. X 7/8 Lg...eeueieuiie ettt ettt sttt e be e st e e te e e bt e smbeentaeeaeaannnes 1
28 00-916482 HaNAIE = BOWI Lift......c..eiiie ettt ettt s e e e e e 1
29 00-916463 SPHNG = BOWI LIt .ottt ettt et e aee et ee e 2
30 NS-031-39 Stop Nut 1/2-20 HeX EIQSHC. ......ccciiiiieeiieie ettt et e e e s e e ensnnnnannneees 1
31 WS-008-47 L= 1] =Y TSSOSO PP PP RRPP 1
32 00-070104 SPHNG = BOWI LIt ..ottt e e 1
33 00-070131 Washer - CUP BOWI Lift.......oooiiiieiie ettt ee et e rnee e e e e e 1
34 00-916469 Bracket - BOW! Lift SUPPOIT.........ooiiiii et e 1
35 SC-041-13 Cap Screw 5/16-18 X 1 HEeX HA. (SST).uuiiiiiiiiieieiee ettt 4
36 WL-003-38 LOCKWASNEr 1/4 HEIICAL........eoiiieiee ettt e e e e e e e e 2
37 NS-013-02 Nut 1/4-20 Hex
38 00-916449 HOOK = BOWI Lift SPIING. ... eeeiuiiiiie ittt ettt e e eae e et en e e e e ennee 1
39 PS-004-15 Spiral Pin 1/4 Dial. X 1=1/8 L ueeiueieitieiit ettt ettt sttt sttt sae e sabe e e aeeenn 1
40 PC-006-13 Cotter Pin.......oooeeeiiiiiieiiiee
41 00-916468 Rod - Bowl Lift..
42 PB-005-30 Plug - Button...........cccce.e.
43 RP-002-10 ROII PN 3/16 Dia. X T L ueeeeeiierieeiesieese ettt ee e te e steentesreeeesneeneeeannneeanns 1
44 WS-008-47 VVASIIET . ... ettt ettt ettt e et e e s e e saee e teeenseeeabeeeaee e st e e beeenseeenteeeneeeneeeaennnnaens 1
45 00-916364-00004  COIUMN......eitieiiiitieite ettt ettt s e eae et ea e e et eae e et emeeese e eeeseeaseeneeemee et emeeneeemeenneeneeenneeeeneees 1
46 00-916213-00004  BaASE.....ceiueiuietieiieniieti et et e et ettt ettt et e ab e e et as e e et e et eh e e b e e s et eh e e Rt e a et Rt bt et eae e et ene e eae et e teeeenees 1
47 00-916309 P = REAT ...ttt et et e e e e ae et e e be et e e et e e eneeeneentaeeaeaeannes 2
48 SC-110-36 Cap Screw 3/8-16 x 1 Hex Flat Hd. (SST)....cuuiiiiiiiii ettt 2
49 00-916987 NLA - Obsolete--Cover - BOMOM..........uiiiiiiii e a e 1
50 WS-018-19 Washer.
51 WL-004-04 LOCKWASHET 3/8 HEIICAL........citiiiiieiiie ettt e e e e
52 SC-118-05 Cap Screw 3/8-16 X 2-3/4 HEX Hd........oooiiiieeeee st e e e
53 SC-110-36 Cap Screw 3/8-16 x 1 Hex Flat Hd. (SST)...
54 00-916308 Pad - Front (RH).....c.coooiiiiiiiieeccee
55 SC-110-36 Cap Screw 3/8-16 x 1 Hex Flat Hd. (SST)...
56 00-916307 Pad - FrONt (LH). ..ottt e e e e
57 00-916387-00002  Wrapper = TranSIMISSION. ......cc.utiuiieteeiteeetteretteetee ettt et e st sae e sbe e e ete e e b e e st e e sabeesareeebeeeeeeaenne 1
58 WL-006-22 Lockwasher 5/16 Light (SST).......eiiiiiiieiiiei ettt e e 4
59 00-916353 Kit - Foot Pad (Incls. ltems 47, 48, & 53 thru 56).........c.coiiiiiiiiiiieeieiesee e 1
60 00-873238 Kit - COITOSION PrOt@CHON. ... .eiieiieie ettt ettt et e e st e e e ae e e e e e aaaaaens 1
61 00-917426 Kit - DeCK Plate MOUNTING. ... ..ottt e s e e ae e e e e e e e e e e as 1

_9- F-43136 Rev. G (July 2024)
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PL-58434

ATTACHMENT HUB
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HL300 SERIES LEGACY MIXER REPLACEMENT PARTS

ATTACHMENT HUB

ILLUS. PART NO. NAME OF PART AMT.
PL-58434
1 00-917221 Plug - Attachment (PIastiC)..........oouiiiiiiii e e 1
00-938670 Plug - Attachment (Metallic)(Starting S/N: 311628503)...
2 SC-079-04 Mach. Screw 8-32 x 3/4 Phil. Oval Hd. (SST)....cueiiiiiiiiieeiie et
3 SC-128-65 Mach. Screw 1/4-20 x 1/2 Tx. Button Hd. (SST) (ML-134358).......cccceiiiiiiiiiieiieeieeciiiee e 4
4 00-917222 [ 10 L= I o (o] o | O PP PP PPPPPPP 1
5 00-875813 Sl = FTONE COVET ...ttt b a ettt e bt e et e et e e eabeesbee s nbteeeeeenn 1
6 SC-040-09 Cap Screw 1/4-20 X 1-1/4 Hex SOCKet Hd..........ooooiiiiiiiec e 4
7 00-916662-00002  HUD = AHACHMENT. ......coiuiiiiii ettt ettt ettt e e e e 1
8 OR-001-09 (@ 2 1o o TR TSROSO RO PPPPS 1
9 00-916733 Seal - AtaChMENT HUD ... ... et e e e e e e e e ennnneeaeeneees 1
10 BN-005-12 Bearing - Needle (Pre-Greased)..........coocuiiiiiiiiie ettt e e eee e et e e e e e eeaeeaaeeens 2
11 00-061920-00009  Washer - Thrust (0.100 THK.).....cocueiiiiiiiiieie et e e e 1
12 00-916601-00002  Gear - Drive Attachment (INCIS. IteM 13)......ooiiiiiii e 1
13 PL-003-17 [ (UL I = o =T o <3 (o] o TSP PPPRPPR 1

14 00-874925-00008  Seal - Neoprene
15 00-874925-00009  Seal - Neoprene
16 00-108197-00001  THUMD SCrEW 1-1/4 ... .ottt e ettt e s eb e st e e s ae e e teeanbeesmbeenbeeaaeaannnne 1

11 - F-43136 Rev. G (July 2024)
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1 >/
0.320 Max.

PL-58437 |

TRANSMISSION CASE AND MOTOR
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HL300 SERIES LEGACY MIXER REPLACEMENT PARTS

ILLUS.
PL-58437

PART NO.

SC-040-15
SC-018-62
00-078752-00009
00-916324
00-916446
00-087711-00352
00-917596
00-012430-00069
NS-032-23
WS-021-08
00-916338
00-937535
00-939026
00-067500-00057
00-916326-00003
00-011800-00187

TRANSMISSION CASE AND MOTOR

NAME OF PART AMT.
Cap Screw 5/16-18 x 1-1/4 Hex Socket Hd..........ccciiiiiiiiiie e 6
Mach. Screw 10-24 x 3/8 Phil. Pan Hd..........cooiiiiie e e e e e e 1
ClamP = CADIE......eeie e 1

(70177 S o] o J SRS SPPPP 1
L] (o SO S PP URUROY 1
SWItCN = REEA......eeieiieie e e e e et e e e e e e e e e e e e e e e e e e aaaees 1
HoIdEr - REEA SWItCN......ooi it e e e e e e e e e e e e e e e e aaeas 1
Key 3/16 x 3/16 x 1-39/64.

LOCK NUt 7/16-20 SPECIAL........eiiiiiiiie ettt e e e e e e e e e e e e e eaae e s
LA = T 1= RSP PTPURS 1
LA T4 4 T Y/ ] (o) SRS 1
Deflector - Grease (RH).......oouiiiiiiie et e e 1

Kit, Deflector

* 0.320 Max Thread Extension

-13- F-43136 Rev. G (July 2024)
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HL300 SERIES LEGACY MIXER REPLACEMENT PARTS

ILLUS.
PL-58438

PART NO.

SC-089-01
00-937473
00-916439-00002
BB-005-34
SC-047-09
00-064871
00-916665
00-070020-00002
00-012430-00134
00-916667
00-012430-00136
00-916666
BB-015-08
00-110334
00-067500-00068
00-916663
00-012430-00158
SL-005-04
BB-005-34
00-916340
00-012430-00138
00-916339
00-916357
00-916358
BB-021-21
00-916438
WL-012-04
NS-034-04
SC-089-02
00-271301-00002

TRANSMISSION
NAME OF PART AMT.

Cap Screw 1/4-20 x 1/2 HeX SOCKEt HA.........coiiiiiiiiieiiei e 4
Nut 3/4-16 (LH Thread)

RetainNer - PlAN@Lary.........ooueiii et e e e e e e e

o 1|l =TT Ty o Lo [PPSR PPPPPPPP 1
Set Screw 1/4-20 x 1/4 Hex Hdls., Cup Pt... AR
PIUG = FFICHON. ...t e e e e e e e e e e ns 1
Spacer - UPPEr PIanEtary.............ooiiiiiieiiieiie ettt e e 1
GEAN = BEVEI (AT ).ttt ettt ettt ettt he e bt e e e 1

ST o]yl aTe TRl oo o o OSSP UPPPPRS 1

Ball BEATMNG. ... et eeieteie ettt e e e e e e e e as 1
Shaft = WO GEAT...... ittt ettt ra et et nb e e e e e 1
KEY 174 SO X 3/4 LGttt ettt a e 1
(7= Ao ¢ o TS ORSPPPP 1
SPACET - INPUL SN, e 1
Spacer - Upper INput Shaft....... ... e e 1
BeariNg = Ball.......ooiiiiiii e e e e e 1
Retainer - WOIMWREEL. .........uiiiii ettt e e st e e e e e e e e e e ns 1
LOCKWASHEr N.D. HWV-03......o et e et e e et bee e e st e e e e e e e e e e eaaaeens 1
Lock Nut N.D. #N-03

Cap Screw 1/4-20 x 3/4 Hex SOcket Hd..........coooiiiiiiiiie e 4
Sleeve - Worm Gear AQJUSTMENT. ..ottt e e e AR

-15- F-43136 Rev. G (July 2024)
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HL300 SERIES LEGACY MIXER REPLACEMENT PARTS

PLANETARY
ILLUS. PART NO. NAME OF PART AMT.
PL-58439

1 00-916363 Flange - Dripcup

2 00-916416-00001  Gear - Internal..........ccoceeveeenee

3 WL-003-48 Lockwasher 5/16 High CoOllar.............coiiiiiiiiiiii et

4 SC-089-19 Cap Screw 5/16-18 x 1-3/8 Hex Socket Hd...........cociiiiiiiiii e

5 SC-066-13 Mach. Screw 8-32 x 1/4 Phil. Truss Hd. (SST)

6 SC-128-73 Mach. Screw 8-32 x 1/4 Tx. Button Hd. (SST) (ML-134358)........cccccerirriniiienieieeieniee e 3

7 00-064871 [ (VT I o e 1T o P PP PPPPPPP 1

8 RR-004-06 REtAINING RING. ...ttt et e et e e e et e e e s e e e e e e eaeeeeas 1

9 00-916461 Pinion - Agitator SNaft...........ooeiiiii e 1
10 00-916563 Seal - Upper AGItator Shaft............ooiiiiiii e 1
11 BB-020-06 Ball Bearing (Fafnir 204KDFAS1580).......cccuutitteiiieiiteiee ettt e e e e 1
12 00-916435 PLANETATY...... ettt et e e e 1
13 00-874770 SPACET - BOWI SCIAPET. ...ttt ettt e e 2
14 SC-053-46 Mach. Screw 1/4-20 x 3/4 Slotted Truss Hd. (SST)....cuvereereerieiieiie e 2
15 00-917743 WaAShEr - Planetary ASSY........c.ueiuiiiiiiiie ettt ettt ettt 1
16 WL-006-28 Lockwasher 3/8 HEliCal (SST)....ccuuiiieiiiieiteei ettt 1
17 SC-062-58 Cap Screw 3/8-24 X 1-1/4 HeX Hd......coooiiiiiieiee e 1
18 BB-017-36 Ball Bearing - SKF #6205Z
19 00-110335 Seal - AGItAtOr Shaft........oo.iiii e
20 00-916457 Shaft - AGITATOT. ... 1
21 00-070019 PN = AGITAIOT. ... 1
22 00-012430-00142  KEY 1/4 X 114 X Tttt sttt ettt e e e e e 1
23 00-916437-00001  Planetary Assy. (Incls. Items 7 thru 14 & 18 thru 21.......cociiiiiiiii e 1
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BOWL AND BOWL GUARD

ILLUS. PART NO. NAME OF PART AMT.
PL-58440
1 00-937210-00001  Wire Cage Assy. (Incls. Items 10, 11, & 12) (ML-134351 & ML-141097)......ccccevvieranieennieannnn. 1
2 00-937210-00002  Wire Cage Assy. (Incls. Items 10, 11, & 12) (ML-134358)
3 00-916610 Spacer - SPIash GUAKIT.........cooiiiiiiiie et e s e e e sabeeeeaennbsbeeseeen
4 00-916671 ROd - SPIash GUAIT..........cccuiiieieiee ettt e et e e et e e e e e e eabeeeeaeeaaeaens
5 WS-003-19 Washer.......ccccooenenen.
6 NS-013-02 NUt 1/4-20 HEX..oeveeieiee et
7 SD-034-19 Self-Tapping Screw 10-16 x 3/8 Phil. Truss Hd., Type AB.......ccccoiiiiiiiiiiiiieeceeee e 1
8 00-087711-00352  SWItCh - REEM.......o it e 1
9 00-917228 GUANd = SPIASH BACK......ccuiiiiiiiiii et 1
10 00-917357 Holder - Magnet (Upper)...
11 00-874875 Magnet - Disc..........ccc......
12 00-917358 Holder - Magnet (Lower)...
13 00-916617 BOWI ASSY. (20 Q). .ttt ettt ettt nee e 1
14 00-916616 BOWI ASSY. (B0 Q. ).ttt ettt aan 1
15 00-917358 Holder - Magnet (Lower)...
16 00-874875 1Y E= e g L= A I o PSP PPPPPPP
17 00-917357 Holder - MagNet (UPPET).....coiueeeiiieiiie ettt ettt sttt e bt et e e e e snneentaeeaeeennnes 1
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HL300 SERIES LEGACY MIXER REPLACEMENT PARTS

BOWL SUPPORT
ILLUS. PART NO. NAME OF PART AMT.
PL-58436
1 00-916516 PN = BOWI (LH). ettt e e e anee 1
2 00-916497 Support - Bowl
3 00-968081-00001  Dowel................
4 00-916365-00001  Slideway - Bowl Lift (LH)...
5 00-968081-00001  DOWEL. .....eiieiietieeiie ettt e et et e et e e bt eetee e seeebeaeaseaeaseeenbeesnseeansessnseeanseeansessnseansseaaeeannns
6 00-916365-00002  Slideway - BOWI Lift (RH).....cooiiiiiiieieeie ettt ettt et e b e e e e e annes 1
7 SC-089-19 Cap Screw 5/16-18 x 1-3/8 Hex Socket Hd.
8 00-916501 LR T 0] o TR PUPPPPTN
9 00-916502 BUSKING = SPIit.. ettt ettt et et e bt e et et et en e eaeeannee 1
10 RR-012-47 Retaining Ring SST........
11 00-916488 Spring - Compression....
12 00-916505 Pin - Bowl (RH)..............
13 00-916550 Glide - BOWI REIEASE. ..ottt e e
14 00-916506 Plate - BOWI REIEASE. .......ccueeiieiiiiee ettt e et e e e e st e e s e e e e nnteeeennneeeaeeaeaeens
15 SC-093-23 Mach. Screw 10-24 x 3/8 Phil. Pan Hd. (SST)........ccccc......
16 SC-128-64 Mach. Screw 1/4-20 x 1 Tx. Flat Hd. (SST) (ML-134358)...
17 SC-047-74 Set Screw 8-32 x 1/4 Hex Hdls. Cup Pt.......cccoooviiininennn.
18 00-916504-00002 Handle - Security Bowl Release (ML-134358)........ccoiiiiiiiiieiieeie et e e
19 00-916504-00001 Handle - Bowl Release (ML-134351 & ML-141097).....ccciiiiiaiiiiieeiie e 1
20 00-916470 Apron - Lower,
21 SC-093-23 Mach. Screw 10-24 x 3/8 Phil. Pan Hd. (SST)......ciiiiiiiieiiie et 3
22 SC-128-69 Mach. Screw 10-24 x 3/8 Tx. Button Hd. (ML-134358)..........coiuieiiiiiiieiiie e 3
23 SC-129-59 Set Screw 3/8-16 X 1. .oiiiiiiieieeeeeee e
24 SC-097-15 Cap Screw 1/4-20 x 1-5/8 Hex Hd..
25 00-916515 Catch - Rear Bowl..........cccceeceeennee.
26 PB-004-96 [O7-1 o E TSSOSO RO PPPPPS
27 WL-003-48 Lockwasher 5/16 High CoOllar.............ooiiiiiiiiiiii e
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HL300 SERIES LEGACY MIXER REPLACEMENT PARTS

AGITATORS AND ACCESSORIES

ILLUS. PART NO. NAME OF PART AMT.
PL-58466
1 00-916573 "C" Wire Whip (30 & 40 Qt.) (Packaged) (InCls. &M 17)........cceeiiriiiiiiinienecceereee e 1
2 00-916598 "D" Wire Whip (20 Qt.) (Packaged) (Incls. Item 17).........
3 00-916520 "I" Wire Whip (30 & 40 Qt.) (Packaged) (Incls. ltem 17)
4 00-916421 "D" Wire Whip (30 & 40 Qt.) (Packaged) (InCls. Rem 17)........ccoeeriiiiiiieneeeeeeeee e 1
5 00-916372 "B" Beater (30 & 40 Qt.) (Packaged) (INCls. &M 17)......cccooiiiiiiiiieeee e 1
6 00-916582 "B" Flat Beater (20 Qt.) (Packaged) (Incls. Item 17).....
7 00-916827 "ED" Dough Arm (20 Qt.) (Packaged) (Incls. ltem 17).....
8 00-916618-00001  "ED" Hook (30 & 40 Qt.) (Packaged) (Incls. ltem 17)...
9 00-916838 Bowl Scraper Assy. (30 Qt.) (Packaged).........cocuieiiiiiiiiieiiieiee et
10 00-435636-00002  Scraper - BOWI (30 Q. )....cuiruieiirieeieitieie ettt bbbt 1
11 00-916839 Bowl Scraper Assy. (40 Qt.) (Packaged)..
12 00-435636-00003  Scraper - BOWI (40 Q. )....c.oouieiuiriieiiiii ettt sttt 1
13 00-916481 "P" Pastry Knife (30 & 40 Qt.) (Packaged) (InCls. Item 17)........coceeiiiiiiriiiiiniieceeseeec e 1

14 00-916883
15 00-018682-00001
16 00-087668-00002

17 00-438079 Splash Cover & Bowl Extension (20 Qt.) (Packaged) (Lexan)...........ccocvrviiiriiinicniinnee e 1
18 00-438080 Splash Cover Assy. - 30 Qt. (Packaged) (LeXan).........cooruiiiiiiiniieiiee e 1
19 00-875677 Splash Cover (20 Qt.) (PAckaged) (SST)...cuuuieiiiiieeeiie e eiie e ree e e e e e e seee e e eeeeeesneeneeeeeeeees 1

20 00-874753 PIUNGET ASSY ...ttt ettt a et ettt b ettt nn et e e e e eanee 1
21 00-916684 Ingredient Chute (20 Qit.) (PACKAGEA). ... uiiiiiiiiie et e e e e 1
22 00-438607 Ingredient Chute (30 Qt.) (Packaged)........ccccoiiiiiiiiiiiiiii e 1
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HL300 SERIES LEGACY MIXER REPLACEMENT PARTS

LABELS & NAMEPLATES

ILLUS. PART NO. NAME OF PART AMT.
PL-PL-65198

1 00-916957-00064  Label - Warning, Moving Parts (TrlINQUAI)...........coouiiiiiiiieiiee e 1

2 00-938643 Label, Legacy "+" Medium (2.81" X .478")(Starting S/N: 311628503)..........ccccevveriririeriiieenns 1
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